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DECLARATIONS OF COMPLIANCE

Equipment Name and Modd!:
WM3B2915ABG

Manufacturer:
Intel Corporation
13280 Evening Creek Drive
San Diego, CA 92128

Tested to applicable standards:
RSS-210, Issue 5, November 2001 (Low Power License-Exempt Radiocommunication
Devices)
FCC Part 15.247 (DTS)
FCC Part 15 Subpart E (UNII Devices)

Mesasurement Fecility Description Filed With Department of Indudtry:
Departmental Acknowledgement Number: 1C 4549-4 Dated July 19, 2003

| declare that the testing was performed or supervised by me; that the test measurements were made in
accordance with the above mentioned departmental standards (through the use of ANSI C63.4:2003
asdetailed in section 5.3 of RSS-210, Issue 5); and that the equipment performed in accordance with
the data submitted in this report.

Sgnaure ﬁw hiaer -

Name JuatMartinez
Title  Senior EMC Engineer
Company  Elliott Laboratories Inc.
Address 684 W. Maude Ave
Sunnyvae, CA 94086
USA

Date:  July 25, 2005

Maintenance of compliance with the above standardsis the responsibility of the manufacturer. Any
modification of the product which may result in increased emissons should be checked to ensure
compliance has been maintained (i.e., printed circuit board layout changes, different line filter, different
power supply, harnessing or 1/O cable changes, etc.).
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Elliott Laboratories, Inc. -- EMC Department Test Report
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SCOPE

An dectromagnetic emissons test has been performed on the Intel Corporation modd
WM3B2915ABG pursuant to Subparts C and E of Part 15 of FCC Rules for Unlicensed
Nationa Information Infrastructure (UNII) devices and RSS-210 Issue 5 for licence-exempt
locd area network (LELAN) devices. Conducted and radiated emissions data has been
collected, reduced, and andyzed within this report in accordance with measurement guiddines
st forth in ANSI C63.4:2003 as outlined in Elliott Laboratories test procedures.

The intentiona radiator above has been tested in a smulated typical inddlation to demondtrate
compliance with the relevant FCC performance and procedural standards.

Fina sysem data was gathered in a mode that tended to maximize emissons by varying
orientation of EUT, orientation of power and 1/O cabling, antenna search height, and antenna
polarization.

Every practica effort was made to perform an impartid test usng gppropriate test equipment of
known cdibration. All pertinent factors have been applied to reach the determination of
compliance.

The test results recorded herein are based on a single type test of the Intel Corporation model
WM3B2915ABG and therefore apply only to the tested sample. The sample was selected and
prepared by Robert Paxmanof Intel Corporation

OBJECTIVE

The primary objective of the manufacturer is compliance with Subparts C and E of Part 15 of
FCC Rules for the radiated and conducted emissions of intentiondl radiators. Certification of
these devicesis required as a prerequisite to marketing as defined in Part 2 the FCC Rules.

Certification is a procedure where the manufacturer or a contracted laboratory makes
measurements and submits the test data and technica information to the FCC. The FCC issues
a grant of equipment authorization upon successful completion of their review of the submitted
documents. Once the equipment authorization has been obtained, the labe indicating
compliance must be attached to dl identica units, which are subsequently manufactured.
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SUMMARY OF RESULTS
FCC Part 15 RSS 210 -
Section Section Description Measured Value Comments Result
Digital Systems uses System must utilize a
15.247(a) 6.2.2(0)(b) : OFDM / DSSS digital transmission Complies
Modulation .
techniques technology
Output Power, | 18.02dBm (Peak) | Multi-point applications:
Maximum permitted is .
15247 (b) (3) | 6.2.2(0)(b) 2400 - 24835 16.85dBm (Avg) . o Complies
MHz (802.11b) (Note 1) tuvatt with EIRP limited
15247 (b) (3) Output Power, |  21.63dBm (Pesk) M,\‘j:x'l'[r’lfl’l;rr‘; a‘;‘r)r'];ﬁ‘;"te'[?ir‘sS:
15247 (b) (4) | 6.2.2(0)(b) 2400 - 24835 15.22dBm (Avg) mp o Complies
() MHz (802.11g) (Note 1) Huvatt, with EIRP limited
Multi-point applications:
15.247 (b) (3) 20.5dBm (Avg), . v
Output Power, . Maximum permitted is ;
15.247 (b)) | 6.2.2(0)(b) 5725 - 5850 MHz 23.16dBm (Peak); 1Watt, with EIRP limited Complies
) (Note ) to 4 Watts.
. Emissionsin restricted
15.247(¢) / gaglrﬁtaii 50dBuv/m @ bands must meet the
i5 209 E Pu 49239 MHz radiated emissions limits | Complies
. missions — o
30MHz — 26 GHz (-3.6dB) detailed in 15.207. All
others must be < -20dBc
15.247 (b) (5) RFExposure | \1oe cqculation
Requirements
Hirose connector Standard rf connectors
(Antennas will be permitted for .
15203 RF Connector | i alledinside | professionally installed | COMPIeS
| aptops) systems

Note 1: Origind report states average and peak power. Due to the inconsistency in the
measured peak power (Using peak power meter and UNII power measurement method), the
average power was measured and matched it with the original powers that were reported in the
origind application. Then measured the peak power and recorded the results.
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Elliott Laboratories, Inc. -- EMC Department
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FCC Part 15 RSS 210 I
Section Section Description Comments Result
Operation in the5.15—5.25 GHz Band
As the device operates
inthe 5.15—-5.25GHz ' :
AntennaGain = 2 dBi
15.407 (d) barjd the antenna must The antennais integral COMPLIES
beintegral to the
device.
15.407(a) (1) 6.2.2 91 (i) Output Power 11.6dBm (Avg), 17.7dBm (Pesk); Note 1 COMPLIES
o Spurious Emissions ]
15.407(b) (2) 6.2.2 g1 (i) 2bove 1GHz 53dBuV/m @ 5350 MHz (-0.7dB) COMPLIES

Operation in the 5.25—5.35 GHz Band Note: The device

isnot restricted to indoor use only, therefore the spectral

density of spurious emissionsinthe5.15— 5.25 GHz band were limited to the power spectral limit of —27dBm/MHz as

detailed in FCC 15.407(b)(2) and RSS 210 6.2.2 g1 (ii)
Maximum Antenna Antenna Gain = 2 dBi COMPLIES
Gan The antennaisintegral

15.407(a) (2) 6.2.2 gl (ii) Output Power 16.4dBm (Avg), 21.2dBm (Peak); Note 1 COMPLIES

- Spurious Emissions g

15.407(b) (2) 6.2.2 q1 (ii) above 1GHz 53dBuv/m @ 5350 MHz (-0.7dB) COMPLIES

General requirementsfor all bands

15.407 (f) 6.22q(iv)(g) | - EBxposure Refer to MPE calculationsin Exhibit 11 | COMPLIES
Requirements

Note 1: Origina report states average and peak power. Due to the inconsstency in the measured pesk
power (Using peak power meter and UNII power measurement method), the average power was
measured and matched it with the origina powers that were reported in the origind gpplication. Then

measured the peak power and recorded the results.

MEASUREMENT UNCERTAINTIES

SO Guide 17025 requires that an estimate of the measurement uncertainties associated with the
emissons test results be included in the report. The measurement uncertainties given below are
based on a 95% confidence level and were calculated in accordance with UKAS document

LAB 34.
Measurement Type Frequency Range Cdculated Uncertainty
(MH2z)
Conducted Emissons 0.15to 30
Radiated Emissons 30to 1000
File R60578 Page 7 of 22 pages




Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: July 25, 2005

EQUIPMENT UNDER TEST (EUT) DETAILS

GENERAL

The Intel Corporation modd WM3B2915ABG is a 802.11/ab/g wireless that s designed to
connect to PC. Normaly, the EUT would be placed on a tabletop during operation. The EUT
was, therefore, treated as tabletop equipment during testing to sSmulate the end-user
environment. The EUT is powered viathe PC.

The sample was recelved on July 19, 2005 and tested on July 19, July 21 and July 23, 2005.
The EUT congsted of the following component(s):

Manufacturer Model Description | Serid Number FCCID
Intdl WM3B2915ABG 802';;3"0/ g PDOFI3B2915ABG

OTHER EUT DETAILS

ENCLOSURE
The EUT does not have an enclosure as it is designed to be ingtdled within the enclosure of a
host computer.

MODIFICATIONS
The EUT did not require modifications during testing in order to comply with the emisson
Specifications.

SUPPORT EQUIPMENT

The following equipment was used as loca support equipment for emissons testing:

Manufacturer Model Description Seria Number FCCID
Hewlett Packard | Pavilian a300n| Computer MXK 3391864 -
Hewlett Packard MO42KG Mouse 030870136 -
Hewlett Packard 5183 Keyboard BF3339165 E5XKB5183

Samsung 151SR Monitor | GG15H4JTB04858E -

No equipment was used as remote support equipment for emissions testing.
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: July 25, 2005

EUT INTERFACE PORTS

The I/O cabling configuration during emissons testing was as follows:

Cable9)
Port Connected To 1 infion | Shidided or Unshidded | Lengih(m)
Man Ant Antenna Coax Shidded 0.25

EUT OPERATION DURING TESTING

The EUT was transmitting continuoudy on ether the low, middle, and high.

ANTENNA REQUIREMENTS
As the device is intended to operate in the 5.15 — 5.25 GHz band an integral antenna as

detailed in 15.407 (d) and RSS-210 6.2.2(q1) (i) isrequired. The antenna for the deviceisan
integral antenna to the end product.

PROPOSED MODIFICATION DETAILS

The only modification proposed is the addition of a new antenna.  Refer to the exhibit “FCC
Class|l Letter”.
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Elliott Laboratories, Inc. -- EMC Department Test Report
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TEST SITE

GENERAL INFORMATION

Find test measurements were taken on July 19, July 21 and July 23, 2005a the Elliott
Laboratories Anechoic Chamber 4 located at 41039 Boyce Road, Fremont, Cdlifornia. The
test Ste contains separate aress for radiated and conducted emissions testing. Pursuant to
section 2.948 of the Rules, congtruction, calibration, and equipment data has been filed with the
Federd Communications Commission. In accordance with Industry Canada rules detailed in
RSS 210 Issue 5 and RSS-212, congtruction, cdibration, and equipment data for the test Sites
have been filed with the Federal Communications Commisson.

The FCC recommends that ambient noise at the test Site be at least 6 dB below the dlowable
limits. Ambient levels are below this requirement with the exception of predictable loca TV,
radio, and mobile communications traffic. The test Site contains separate areas for radiated and
conducted emissions testing. Considerable engineering effort has been expended to ensure that
the facilities conform to al pertinent FCC requirements.

CONDUCTED EMISSIONS CONSIDERATIONS

Conducted emissons testing is peformed in conformance with ANS C63.4:2003.
Messurements are made with the EUT connected to the public power network through a
nominad, sandardized RF impedance, which is provided by a line impedance sabilization
network, known asaLISN. A LISN isinserted in series with each current-carrying conductor
inthe EUT power cord.

RADIATED EMISSIONS CONSIDERATIONS

The FCC has determined that radiation measurements made in a shielded enclosure are not
suitable for determining leves of radiated emissons. Radiated measurements are performed in
an open fidd environment. The test dte is maintained free of conductive objects within the
CISPR defined dliptical areaincorporated in ANSI C63.4:2003 guidelines.

File R60578 Page 10 of 22 pages



Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: July 25, 2005

MEASUREMENT INSTRUMENTATION
RECEIVER SYSTEM

An EMI receiver as specified in CISPR 16-1 is used for emissons measurements. The
receivers used can measure over the frequency range of 9 kHz up to 2000 MHz. These
receivers dlow both ease of measurement and high accuracy to be achieved. The receivers
have Peak, Average, and CISPR (Quas-pesk) detectors built into their design so no externd
adapters are necessary. The recaiver automaticaly sets the required bandwidth for the CISPR
detector used during measurements.

For measurements above the frequency range of the receivers, a spectrum andyzer is utilized
because it provides vishility of the entire spectrum aong with the precison and versatility
required to support engineering andysis. Average measurements above 1000MHz are
performed on the spectrum andyzer usng the linear-average method with a resolution
bandwidth of 1 MHz and a video bandwidth of 10 Hz.

INSTRUMENT CONTROL COMPUTER

The receivers utilize either a Rohde and Schwarz EZM Spectrum Monitor/Controller or contain
an interna Spectrum Monitor/Controller to view and convert the receiver measurements to the
field strength a an antenna or voltage developed at the LISN measurement port, which is then
compared directly with the appropriate specification limit. This provides faster, more accurate
readings by performing the conversons described under Sample Calculations within the Test
Procedures section of this report. Results are printed in a graphic and/or tabular format, as
gopropriate. A persona computer is used to record al measurements made with the receivers.

The Spectrum Monitor provides a visud display of the sgnd being measured. In addition, the
controller or a persond computer run automated data collection programs which control the
recaivers. This provides added accuracy since al Ste correction factors, such as cable loss and
antenna factors are added autometicaly.

LINE IMPEDANCE STABILIZATION NETWORK (LISN)

Line conducted messurements utilize a fifty microhenry Line Impedance Stabilization Network
as the monitoring point. The LISN used aso contains a 250 uH CISPR adapter. This network
provides for cdibrated radio frequency noise measurements by the design of the internd low
pass and high pass filters on the EUT and measurement ports, respectively.
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POWER METER

A power meter and peak power sensor are used for al direct output power measurements
from transmitters as they provide a broadband indication of the power output.

FILTERS/ATTENUATORS

Externd filters and precision attenuators are often connected between the receiving antenna or
LISN and the receiver. This diminates saturation effects and nor+linear operation due to high
amplitude trandent events.

ANTENNAS

A biconicd antenna is used to cover the range from 30 MHz to 300 MHz and a log periodic
antennaiis utilized from 300 MHz to 1000 MHz. Narrowband tuned dipole antennas are used
over the entire 30 to 1000 MHz range for precison measurements of fied strength. Above
1000 MHz, a horn antennais used. The antenna cdibration factors are included in sSte factors
programmed into the test receivers.

ANTENNA MAST AND EQUIPMENT TURNTABLE

The antennas used to measure the radiated eectric field strength are mounted on a non-
conductive antenna mast equipped with a motor-drive to vary the antenna height.

ANS| C63.4:2003 gpecifies that the test height above ground for table mounted devices shall
be 80 centimeters. Foor mounted equipment shall be placed on the ground plane if the device
is normaly used on a conductive floor or separated from the ground plane by insulating materid
from 3 to 12 mm if the device is normaly used on a norconductive floor. During radiated
measurements, the EUT is podtioned on a motorized turntable in conformance with this
requirement.

INSTRUMENT CALIBRATION

All test equipment is regularly checked to ensure that performance is maintained in accordance
with the manufacturer's specifications.  All antennas are cdibrated a regular intervas with
respect to tuned haf-wave dipoles. An exhibit of this report contains the list of test equipment
used and cdibration information.
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TEST PROCEDURES
EUT AND CABLE PLACEMENT

The FCC requires that interconnecting cables be connected to the available ports of the unit and
that the placement of the unit and the attached cables smulate the worst case orientation that
can be expected from atypicd ingalation, so far as practicable. To this end, the position of the
unit and associated cabling is varied within the guiddines of ANSI C63.4:2003 , and the worst
case orientation is used for find measurements.

CONDUCTED EMISSIONS

Conducted emissions are measured at the plug end of the power cord supplied with the EUT.
Excess power cord length is wrapped in a bundle between 30 and 40 centimeters in length near
the center of the cord. Prdiminary measurements are made to determine the highest amplitude
emisson redive to the specification limit for al the modes of operation. Placement of system
components and varying of cable positions are performed in each mode. A finad pesk mode
scan is then performed in the pogition and mode for which the highest emisson was noted on dl
current carrying conductors of the power cord.

RADIATED EMISSIONS

Radiated emissions measurements are performed in two phases aswedl. A preliminary scan of

emissionsis conducted in which al sgnificant EUT frequencies are identified with the sysemina
nomina configuration. At least two scans are performed from 30 MHz up to the frequency

required by the regulation specified on page 1. One or more of these is with the antenna
polarized verticaly while the one or more of these s with the antenna polarized horizontaly.

During the prdiminary scans, the EUT is rotated through 360°, the antenna height is varied and
cable pogitions are varied to determine the highest emission relative to the limit.

A spesker is provided in the recever to ad in discriminating between EUT and ambient
emissons. Other methods used during the preliminary scan for EUT emissons involve scanning
with near field magnetic loops, monitoring 1/0 cables with RF current clamps, and cycling
power to the EUT.

Find maximization is a phase in which the highest amplitude emissons identified in the spectrd
search are viewed while the EUT azimuth angle is varied from O to 360 degrees relative to the
recaiving antenna.  The azimuth which results in the highest emisson is then maintained while
varying the antenna height from one to four meters. The result is the identification of the highest
amplitude for each of the highest pesks. Each recorded levd is corrected in the recaiver using
appropriate factors for @bles, connectors, antennas, and preamplifier gain. Emissons which
have vaues close to the specification limit may aso be measured with a tuned dipole antennato
determine compliance.
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CONDUCTED EMISSIONS FROM ANTENNA PORT

Direct measurements are performed with the antenna port of the EUT connected to ether the
power meter or spectrum analyzer via a suitable attenuator and/or filter. These are used to
ensure that the front end of the measurement instrument is not overloaded by the fundamenta
transmisson.

Measurement bandwidths (video and resolution) are set in accordance with FCC procedures
for the type of radio being tested.
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SPECIFICATION LIMITS AND SAMPLE CALCULATIONS

The limits for conducted emissons from the AC power port are given in units of microvolts, the
limits for rediated dectric fidld emissions are given in units of microvolts per meter at a Specified
test distance and the output power limits are given in temrs of Waits, milliwaits or dBm. Datais
measured in the logarithmic form of decibels relative to one microvolt, or dB microvolts (dBuV).
For radiated emissons, the measured data is converted to the field strength at the antennain dB
microvolts per meter (dBuV/m). The results are then converted to the linear forms of uv and
uV/m for comparison to published specifications.

Where the radiated eectric fidd strength is expressed in terms of the equivaent isotropic
radiated power (erp) the following formulais used to determine the field strength limit in terms
of microvalts per meter at adistance of 3m from the equipment under test:

E =1000000v 30 P microvolts per meter
3

where Pisthe erp (Waits)

For reference, converting the voltage and dectric field strength specification limits from linear to
decibd form is accomplished by taking the base ten logarithm, then multiplying by 20.
Conversion of power specification limits from linear units (in milliwatts) to decibel form (in dBm)
isaccomplished by taking the base ten logarithm, then multiplying by 10.
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FCC 15.407 (a)and RSS 210 (o) OUTPUT POWER LIMITS

The table below shows the limits for output power and output power dengty. Where the sgnd
bandwidth is less than 20 MHz the maximum output power is reduced to the power spectra
dengty limit plus 10 timesthe log of the bandwidth (in MHz).

Operating
Frequency Output Power Power Spectra Density
(MHz)
902 — 928 1 Watts (30 dBm) 8 dBm/3kHz
2400 — 2483.5 1 Watts (30 dBm) 8 dBm/3kHz
5725 — 5850 1 Watts (30 dBm) 8 dBm/3kHz

The maximum permitted output power is reduced by 1dB for every dB the antennagain
exceeds 6dBI. Fixed point-to-point goplications using the 5725 — 5850 MHz band are not
subject to this regtriction.

FCC 15.407 (a) OUTPUT POWER LIMITS
The table below shows the limits for output power and output power densty. Where the sgnd

bandwidth is less than 20 MHz the maximum output power is reduced to the power spectra
dengty limit plus 10 timesthe log of the bandwidth (in MH2).

Operating
Frequency Output Power Power Spectral Density
(MHz)
5150 - 5250 50mW (17 dBm) 4 dBm/MHz
5250 - 5350 250 MW (24 dBm) 11 dBm/MHz
5725 - 5825 1 Watts (30 dBm) 17 dBm/MHz

For system using antennas with gains exceeding 6dBi, the output power and power spectral
dengty limits are reduced by 1dB for every dB the antenna gain exceeds 6dBi.

Fixed point-to-point applications using the 5725 — 5825 MHz band may use antennas with
gans of up to 23dBi without thislimitation. If the gain exceeds 23dBi then the output power
limit of 1 Wit is reduced by 1dB for every dB the gain exceeds 23dBi.
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RS-210 6.2.2(g1) OUTPUT POWER LIMITS

The table below shows the limits for output power and output power dengty. Where the sgnd
bandwidth is less than 20 MHz the maximum output power is reduced to the power spectra
dengty limit plus 10 timesthe log of the bandwidth (in MHz).

Operating
Frequency Output Power Power Spectra Density
(MHz)
5150 - 5250 200mw (23 dBm) 10 dBm/MHz
5250 - 5350 250 mW (24 dBm) 11 dBm/MHz
5725 — 5825 1 Watts (30 dBm) 17 dBm/MHz

For system using antennas with gains exceeding 6dBi, the output power and power spectral
dengity limits are reduced by 1dB for every dB the antenna gain exceeds 6dBi.

Fixed point-to-point applications using the 5725 — 5825 MHz band may use antennas with
gains of up to 23dBi without this limitation. If the gain exceeds 23dBi then the output power
limit of 1 Watt isreduced by 1dB for every dB the gain exceeds 23dBi.

RSS 210 (0) AND FCC 15.247 TRANSMIT MODE SPURIOUS RADIATED EMISSIONS LIMITS

The limits for unwanted (Spurious) emissons from the tranamitter faling in the redtricted bands
detailed in Part 15.205 and for al spurious emissions from the receiver are:

Frequency
Range Limit Limit
(MHz) (W/m @ 3m) (dBuv/m @ 3m)
30to 88 100 40
8810 216 150 43.5
216 t0 960 200 46.0
Above 960 500 54.0

All other unwanted (spurious) emissons shal be at least 20dB below the level of the highest in-
band sgnd leve (30dB if the power is measured using the sample detector/power averaging
method).
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: July 25, 2005

RS 210 (g1) and FCC 15E TRANSMIT MODE SPURIOUS RADIATED EMISSIONS LIMITS

The table below shows the limits for unwanted (purious) emissons fdling in the restricted
bands detailed in Part 15.205 and Industry Canada RSS-210 Table 2.

Frequency
Range Limit Limit
(MHz) (W/m @ 3m) (dBuv/m @ 3m)
30to 88 100 40
8810 216 150 435
216 to 960 200 46.0
Above 960 500 54.0

The table below shows the limits for unwanted (Spurious) emissons outside of the restricted

bands above 1GHz
Operating EIRP Equivdent Fidd Strength
Frequency Limit At3m
(MH2z) (dBm) (dBuv/m)
5150 - 5250 -27.dBm 68.3 dBuv/m
5250 - 5350 -27 dBm (note 1) 68.3 dBuv/m
5725 -5825 -27 dBm (note 2) 68.3 dBuV/m

-17 dBm (note 3) 78.3dBuv/m

Note 1:If operation is restricted to indoor use only then emissionsin the band 5.15 — 5.25 GHz
must meet the power spectrd dengty limits for the intentional Sgnals detailed in RSS
210 and FCC Subpart E for devices operating in the 5.15 — 5.25 Ghz band.

Note 2: Appliesto spurious signals separated by more than 10 MHz from the alocated band.

Note 3: Applies to spurious sgnas within 10 MHz of the alocated band.
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: July 25, 2005
RS 210 Table 3 RECEIVE MODE SPURIOUS RADIATED EMISSIONS LIMITS

The table below shows the limits for unwanted (spurious) emissons from the recaver as
detailed in table 3of RSS 210:

Frequency
Range Limit Limit
(MHz) (W/m @ 3m) (dBuv/m @ 3m)
30to 88 100 40
8810 216 150 435
216 to 960 200 46.0
960 to 1610 500 54.0
Above 1610 1000 60.0
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: July 25, 2005

FCC 15.205 AC POWER PORT CONDUCTED EMISSIONS LIMITS

The table below shows the limits for emissons on the AC power line as detailed in FCC Part

15.2065.
Frequency Average Quas Peak
(MH2) Limit Limit
(dBuv) (dBuV)

0.150 to 0.500 Linear decrease on Linear decrease on
logarithmic frequency axis logarithmic frequency axis
between 56.0 and 46.0 between 66.0 and 56.0

0.500 to 5.000 46.0 56.0

5.000 to 30.000 50.0 60.0

RSS-210 SECTION 6.6 AC POWER PORT CONDUCTED EMISSIONS LIMITS

The table below shows the limits for emissons on the AC power line as detailled in Industry

Canada RSS-210 section 6.6.
Frequency
Range Limit Limit
(MH2) (uv) (dBuVv)
0.450 to 30.000 250 48
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SAMPLE CALCULATIONS - CONDUCTED EMISSIONS

Recelver readings are compared directly to the conducted emissions specification limit (decibe
form) asfollows

where:

R = Recaiver Reading in dBuV

C =Corrected Reading in dBuv
S = Spedficaion Limit in dBuvV

M = Margin to Specification in +/- dB

File R60578
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SAMPLE CALCULATIONS - RADIATED EMISSIONS

Receaver readings are compared directly to the specification limit (decibel form). The receiver
internally corrects for cable loss, preamplifier gain, and antenna factor. The caculaions arein
the reverse direction of the actud sgnd flow, thus cable loss is added and the amplifier gain is
subtracted. The Antenna Factor converts the voltage at the antenna coaxia connector to the
fidd drength a the antenna dements. A distance factor, when used for dectric fied
measurements, is caculated by using the following formula:

20*LOG10 (Dnv/Ds)

Fd

where:

Fd Distance Factor in dB

Dm = Measurement Distance in meters

Dg = Specification Distance in meters
Measurement Digtance is the distance at which the measurements were taken and Specification
Digtance is the distance at which the specification limits are based. The antenna factor converts
the voltage at the antenna coaxid connector to the fidld strength at the antenna e ements.

The margin of a given emisson pesk rdative to the limit is calculated asfollows

Rr+Fd

Re

<
[

= Rc- Ls

where:
Rr = Recaver ReadingindBuV/m
Fqg = DistanceFactorindB
Rc = Corrected Readingin dBuvV/m
Ls = Specification Limitin dBuv/m

M = MarginindB Rdativeto Spec
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Radiated Emissions, 30 - 26,500 MHz, 19-Jul-05

Engineer: Mehran Birgani

Manufacturer Description Model # Asset# Cal Due
EMCO Horn Antenna, D. Ridge 1-18GHz 3115 868  20-Apr-06
Rohde & Schwarz Power Sensor, 1uW-100mW, DC-18 GHz, 50ohm  NRV-Z51 1069 04-Apr-06
Rohde & Schwarz Power Meter, Dual Channel NRVD 1539  04-Apr-06
Miteq Preamplifier, 1-18GHz AFS44 1715 21-Dec-05
1000 - 40,000, 28-Jul-05
Engineer: Juan Martinez
Manufacturer Description Model # Asset# Cal Due
EMCO Horn Antenna, D. Ridge 1-18GHz 3115 868  20-Apr-06
Hewlett Packard EMC Spectrum Analyzer, 9KHz-26.5GHz 8593EM 1141 10-Jun-06
Hewlett Packard High Pass filter, 8.2GHz P/N 84300-80039 (84125C) 1392 12-May-06
Hewlett Packard (Eshiﬁos)pedr“m Analyzer 9kHz - 40 GHz, Fremont g0/ e  41250) 1393  26-Oct-05
Miteq Preamplifier, 1-18GHz AFS44 1715 21-Dec-05
Micro-Tronics Band Reject Filter, 5725-5875MHz BRC50705-02 1728 09-Jun-06
Micro-Tronics Band Reject Filter, 5150-5350MHz BRC50703-02 1729  09-Jun-06
Micro-Tronics Band Reject Filter, 2400-2500MHz BRM50702-02 1731 09-Jun-06
File: T60510FJ3B2915abg Test Equipment (Emissions) 1 of 1
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EXHIBIT 2: Test Data Log Sheets

ELECTROMAGNETIC EMISSIONS
TEST LOG SHEETS
AND
MEASUREMENT DATA

T60510 38 Pages
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?Eﬂl(}ﬂ EMC Test Data

Client: Intel Corporation Job Number:

J60445

Model: FJ3B2915ABG Permissive Change T-Log Number:
Account Manager:

T60451
Nesha Lambert

Contact: Robert Paxman
Emissions Spec: FCC 15.247 & 15.401 Class:

Immunity Spec: - Environment:

EMC Test Data

For The

Intel Corporation

Model
FJ3B2915ABG Permissive Change

Date of Last Test: 7/21/2005

T-Log: T60510FJ3B2915abg.xIs, Rev 1.0 Cover
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ZElliott

EMC Test Data

Client: Intel Corporation Job Number: J60445
Model: FJ3B2915ABG Permissive Change T-Log Number: T60451
Account Manager: Nesha Lambert
Contact: Robert Paxman
Emissions Spec: FCC 15.247 & 15.401 Class:
Immunity Spec: - Environment:

EUT INFORMATION

General Description
The WM3B2915ABG is a 802.11/ab/g wireless that is designed to connect to PC. Normally, the EUT would be placed on a
tabletop during operation. The EUT was, therefore, treated as tabletop equipment during testing to simulate the end-user
environment. The EUT is powered via the PC.

Equipment Under Test

Manufacturer Model Description Serial Number FCCID

Intel WM3B2915ABG 802.11a/b/g card PD9FJ3B2915ABG

Other EUT Details
IC ID: 1000M-FJ2915

EUT Antenna
The EUT antenna is an Cotton antenna P/N: CP250925-03
The antenna is integral to the device
2412 - 2462 MHz, Gain = .7 dBi
5150 - 5350 MHz, Gain = 2 dBi
5725 - 5825 MHz, Gain = 3.1 dBi

EUT Enclosure
The EUT does not have an enclosure as it is designed to be installed within the enclosure of a host computer.

Modification History

Mod. # Test Date Modification

1

Modifications applied are assumed to be used on subsequent tests unless otherwise stated as a further modification.

T-Log: T60510FJ3B2915abg.xIs, Rev 1.0 EUT Description
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ZElliott

EMC Test Data

Client: Intel Corporation Job Number: J60445
Model: FJ3B2915ABG Permissive Change T-Log Number: T60451
Account Manager: Nesha Lambert
Contact: Robert Paxman
Emissions Spec: FCC 15.247 & 15.401 Class:
Immunity Spec: - Environment:
Test Configuration #1
Local Support Equipment
Manufacturer Model Description Serial Number FCCID

Hewlett Packard Pavilian a300n Computer MXK3391864 -
Hewlett Packard MO042KG Mouse 030870136 -
Hewlett Packard 5183 Keyboard BF3339165 E5XKB5183

Samsung 151SR Monitor GG15H4JTB04858E -

Remote Support Equipment
Manufacturer Model Description Serial Number FCCID
None
Interface Cabling and Ports
Cable(s)
Port Connected To - . .
Description Shielded or Unshielded Length(m)
Main Ant Antenna Coax Shielded 0.25

EUT Operation During Emissions Tests
The EUT was transmitting continuously on either the low, middle, and high.

T-Log: T60510FJ3B2915abg.xIs, Rev 1.0

Test Configuration #1
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% Elliott EMC Test Data

Client: Intel Corporation Job Number: J60445
T-Log Number: T60451
Account Manager: Nesha Lambert

Model:| FJ3B2915ABG Permissive Change

Contact; Robert Paxman
Spec: FCC 15.247 & 15.401 Class: N/A

Radiated Emissions (Cotton Antenna)

Test Specifics
.. The objective of this test session is to perform final qualification testing of the EUT with respect to the
Objective: e
specification listed above.
Date of Test: 7/21 & 7/23/2005 Config. Used: 1
Test Engineer: Rafael varelas & Jmartinez Config Change: None
Test Location: Fremont Chamber #4 EUT Voltage: 120V/60Hz

General Test Configuration
The EUT and all local support equipment were located on the turntable for radiated spurious emissions testing.

For radiated emissions testing the measurement antenna was located 3 meters from the EUT.

Ambient Conditions: Temperature: 18°C
Rel. Humidity: 41 %

Summary of Results

Run # Test Performed Limit Pass / Fail Result / Margin
1 Output Power 15E - Refer to run
RE, 30 - 26500 MHz - FCC Part 15.209 / 53dBuVim (461.3 uVm)
2 Spurious Emissions 15.247(¢) Pass @ 5350 MHz ¢
P ' 0.7dB)
RE, 1000 - 18000 MHz - Rx 51dBuV/m (365.6uV/m)
3 Spurious Emissions RSS-210 Pass @ 7013.2MHz (-8.7dB)

Modifications Made During Testing:
No modifications were made to the EUT during testing

Deviations From The Standard
No deviations were made from the requirements of the standard.

T-Log: T60510FJ3B2915abg.xls, Rev 1.0 FAE366 a mode 21-Jul-05 Page 4 of 38
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EMC Test Data

Client:

Model:

Intel Corporation

FJ3B2915ABG Permissive Change

Job Number:

T-Log Number:

J60445
T60451

Account Manager:

Nesha Lambert

Contact:; Robert Paxman
Spec: FCC 15.247 & 15.401 Class: N/A
Run #1a: Output Power
2 dBi
Channel | Frequency (MHz) | Output Power (dBm) |  Output Power (W) | EIRP (W)
36 5180 11.2 0.013 0.021 |Pwr setting =9.5
51 5240 11.6 0.015 0.023 |Pwr setting = 11.5
52 5260 16.4 0.044 0.070 |Pwr setting = 16.0
64 5320 16.3 0.042 0.067 |Pwr setting = 18.0

Note 1

Used Average Power Meter.

Note 2

Original report states average and peak power. Due to the inconsistency in the measured peak power (Using peak
power meter and UNII power measurement method), the average power was measured and matched it with the
original powers that were reported in the original application. Then measured the peak power and recorded the

results.

Run #1b: Output Power

2 dBi
Channel | Frequency (MHz) | Output Power (dBm) |  Output Power (W) | EIRP (W)
36 5180 17.0 0.050 0.079
51 5240 17.7 0.058 0.092
52 5260 21.1 0.129 0.204
64 5320 20.7 0.118 0.187

Pwr setting = 9.5

Pwr setting = 11.5
Pwr setting = 16.0
Pwr setting = 18.0

Note 1|Used Peak Power Meter.

T-Log: T60510FJ3B2915abg.xls, Rev 1.0 FAE366 a mode 21-Jul-05

Page 5 of 38




% Elliott EMC Test Data

Client: Intel Corporation Job Number: J60445
T-Log Number: T60451
Account Manager: Nesha Lambert

Model:| FJ3B2915ABG Permissive Change

Contact; Robert Paxman

Spec: FCC 15.247 & 15.401 Class: N/A

Run #1c: Output Power
Plots for UNII using the Analyzer and software.

. Olt 10.0-
Spectrum Analyzer Settings .-
CF: 5180.0MHz I
SPAM: 100.0MHz 0.0-
RE 1.0MHz 50-
YE 3.0MHz '
Detector Sample -10.0-
Atk 20
RL Cffset 0.00 -15.0-
Sweeep Tirne 20.0rms R _
Ref Lul: 10.000EM E 20.0
Max hold: 100 = 25,0
swWeepsAmp Corr:
0.5dE -30.0-
Highest P50 -35.0-
c..g dEm,1.0MHz 40,0 -
99%6 Bandwidth -45.0-
17.00 MHz
-80.0-
Power Crwer Span -55.0 = \ \ \ | | '
45969 5130.0 5140.0 5160.0 5180.0 5z00.0 5220.0 5230.0
1662 dEm Frequency (MHz)
Peak Power output = 5180 MHz

T-Log: T60510FJ3B2915abg.xls, Rev 1.0 FAE366 a mode 21-Jul-05 Page 6 of 38



7% Elliott EMC Test Data

Client: Intel Corporation Job Number: J60445
T-Log Number: T60451
Account Manager: Nesha Lambert

Model:| FJ3B2915ABG Permissive Change

Contact; Robert Paxman

Spec: FCC 15.247 & 15.401 Class: N/A

¢ Elliott 10.0-
Spectrurn &nalvzer Settings .0
ZF: 240 ,0MHz I
SPAM: 100,0MHz 0.0-
RE 1.0MH: 5.0-
VE 2.0MHz '
Detectar Sample -10.0-
Ak 20
FL Offset 0,00 -15.0-
Sweep Tirne 20.0ms R _
Ref Lul: 10,.000EM E 0.0
Max hold: 100 = -25.0-
swWeepsAmp Corr:
0.5dE -30.0-
Highest PSCr _35.0—

£.10 dErm/1.0MHz -40.0-
999 Bandwidth -45.0 -

1z.00 MHz

-B0.0-
Power Oover Span -55.0-, . . . | | :
42035 e 5190.0 5200.0 E2z0.0 S240.0 E260.0 5280.0 5290.0
1634 dEm Frequency (MHz)
Peak Power output = 5240 MHz

T-Log: T60510FJ3B2915abg.xls, Rev 1.0 FAE366 a mode 21-Jul-05 Page 7 of 38



ZElliott

EMC Test Data

Client: Intel Corporation

Model:

Job Number:
T-Log Number:

J60445
T60451

FJ3B2915ABG Permissive Change

Account Manager:

Nesha Lambert

Contact; Robert Paxman
Spec: FCC 15.247 & 15.401 Class:|N/A
: Ol 10.0
Spectrurn Analyzer Settings
5.0-
ZF: 52E0.0MHz
SPAM:100.0MHz 0.0-
RE 1.0MHz
WE 3.0MHz -3.0-
Dretector Sample |
Al 20 -10.0
RL Offset 0,00 ~ —
Sweep Time 20.0ms 15.0
Ref Lwl: 10,000EM E znn-
IMax hold: 100 =
sweepsAmp Corr -25.0-
0.5dE
Highest PS5 -30.0-
9,852 dErn/1.0MHz -35.0-
999 Bandwidth -40.0 -
1z.00 MHz 450
Power Oorer Span -50.0- \ \ \ \ \ :
LE7.316 iy 5210.0 5220.0 5240.0 S5260.0 5250.0 5300.0 5310.0
2105 dem Freguency [MHz)
Peak Power Qutput = 5260 MHz

T-Log: T60510FJ3B2915abg.xls, Rev 1.0 FAE366 a mode 21-Jul-05
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% Elliott EMC Test Data

Client: Intel Corporation Job Number: J60445
T-Log Number: T60451
Account Manager: Nesha Lambert

Model:| FJ3B2915ABG Permissive Change

Contact; Robert Paxman

Spec: FCC 15.247 & 15.401 Class: N/A

~Elhott 15.0-
Spectrurn Analyzer Settings 10.0-
ZF: 5320,0MHz I
SPAM: 100,00MHz s.0-
RE 1.0MHz o.o-
VE 3.0MHz '
Cretector Sarmple -5,.0-
Ak 20
RL Offset 0,00 -10.0-
Sweep Tirne 20.0ms _ _
Feef Lvl: 10,.000EM E 15.0
Max hald: 100 = -20,0-
swWeepsAmp Corr:
0.5dE 25,0~
Highest PSC -30.0-
10,25 dEmf1.0mMHz 35.0-
99% Bandwidth -40.0 -
17.00 MHz
-45.0-
Power Oover Span -50.0-) . . . | | :
132,188 5270.0 5230.0 5300.0 S3z0.0 S340.0 5360.0 5370.0
21.21 dEm Frequency (MHz)
Peak Power Qutput = 5320 MHz

T-Log: T60510FJ3B2915abg.xls, Rev 1.0 FAE366 a mode 21-Jul-05 Page 9 of 38



%Ellott

EMC Test Data

Job Number:
T-Log Number:

Client: Intel Corporation

Model:

J60445
T60451

FJ3B2915ABG Permissive Change
Account Manager:

Contact; Robert Paxman

Nesha Lambert

Class:

Spec: FCC 15.247 & 15.401

N/A

Run #2a: Radiated Spurious Emissions, 30 - 26500 MHz. Low Channel @ 5180 MHz

ACTW OET: PEAK

REF 189.8 dBpY

REF 1853.8 dBpY

MEAS DET: PEAK GF AYE ACTY DET: PEAK
MEAS DET: PEAK OF AVG
MERs 25,84 MHz
E2.64 dEB MKRa 31.18 MHz
' E3.14 dB

SPAN 88,77 MHz
SWP 28,8 msec

ER 5.15088 GHz

#IF BM 1.8 MHz ER 5.15@88 GHz

#AVG BN 1 MHz #IF B 1.8 MH=z

¥AVE BW 18 Hz

SPAN 88,77 MWHz
SWP 24,2 sec

H V
Fundamental emission level @ 3m in IMHz RBW:| 101.2 104.1 [Peak Measurement (RB=VB=1MHz)
Fundamental emission level @ 3m in IMHz RBW:|  91.4 94.3  |Average Measurement (RB=1MHz, VB=10Hz)
Delta Marker - Peak 52.64 dB
Delta Marker - Average 53.14 dB

Calculated Band-Edge Measurement: 51.46 dBuV/m Peak
Calculated Band-Edge Measurement: 41.16 dBuV/m Average
Band Edge Signal Radiated Field Strength
Frequency| Level Pol 15.209 / 15E Detector [ Azimuth Height [Comments
MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees meters
5150.000 515] - 74.0 -22.5 Pk - Note 2
5150.000 4121 - 54.0 -12.8 Avg Note 2

T-Log: T60510FJ3B2915abg.xls, Rev 1.0 FAE366 a mode 21-Jul-05
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%Ellott

EMC Test Data

Client:

Model:

Intel Corporation

FJ3B2915ABG Permissive Change

T-

Job Number: J60445
Log Number: T60451

Account Manager: Nesha Lambert

delta marker measurement.

Contact: Robert Paxman
Spec: FCC 15.247 & 15.401 Class:|N/A
Other Spurious Radiated Emissions:
Frequency| Level Pol 15.209 / 15E Detector | Azimuth Height |Comments
MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees | meters
5175.150 | 94.3 \ - - AVG 311 2.0  |CH 36 fundamental
5175.150 | 104.1 v - PK 311 2.0  |CH 36 fundamental
5175.150| 91.4 H - AVG 306 1.0 |CH 36 fundamental
5175.150 | 101.2 H - - PK 306 1.0  |CH 36 fundamental
10359.87 | 49.2 H 54.0 -4.8 AVG 122 15
10359.87| 535 H 74.0 -20.5 PK 122 15
1554121 40.5 H 54.0 -13.5 AVG 200 1.0
15541.21| 51.3 H 74.0 -22.7 PK 200 1.0
10359.94 | 39.4 \ 54.0 -14.6 AVG 112 1.0
10359.94 | 48.4 \ 74.0 -25.6 PK 112 1.0
15540.20 | 40.6 \ 54.0 -13.5 AVG 153 1.0
15540.20 | 51.9 vV 74.0 -22.1 PK 153 1.0
_ |For emissions in restricted bands, the limit of 15.209 was used. For all other emissions, the limit was set to -
Note 1 o7 dBmiMHz (~68dBuV/m).
Note 2- Band-edge measurement calculated from the fundamental field strength (peak or average) minus the band edge

Other Spurious Radiated Emissions:

Run #2b: Radiated Spurious Emissions, 30 - 26500 MHz. Channel @ 5260 MHz

Frequency| Level Pol 15.209 / 15E Detector [ Azimuth Height [Comments
MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees meters
10519.97| 45.7 H 54.0 -8.3 AVG 122 15
10519.97 | 51.5 H 74.0 -22.5 PK 122 15
15779.00 | 41.7 H 54.0 -12.3 AVG 145 1.0
15779.00| 53.1 H 74.0 -20.9 PK 145 1.0
10519.73| 39.1 \ 54.0 -14.9 AVG 113 1.0
10519.73 | 48.4 \Y 74.0 -25.6 PK 113 1.0
15780.74| 41.1 \ 54.0 -12.9 AVG 118 1.0
15780.74 | 51.7 \Y 74.0 -22.4 PK 118 1.0

Note 1:

For emissions in restricted bands, the limit of 15.209 was used. For all other emissions, the limit was set to -
27dBm/MHz (~68dBuV/m).

T-Log: T60510FJ3B2915abg.xls, Rev 1.0 FAE366 a mode 21-Jul-05
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% Elliott EMC Test Data

Client: Intel Corporation Job Number: J60445
T-Log Number: T60451
Account Manager: Nesha Lambert

Model:| FJ3B2915ABG Permissive Change

Contact; Robert Paxman

Spec: FCC 15.247 & 15.401 Class: N/A
Run #2c: Radiated Spurious Emissions, 30 - 26500 MHz. High Channel @ 5320 MHz

ACTY DET: PEAK ACTY DET: PEAK
MEAS DET: PEAK OF AVE MEAS DET! PEAK OF AVE
HKRa -28.47 MHz MKRa -31.18 HHz
43,16 dB 48.72 dB
REF 115.8 dBpV REF 113.@ dBpY

\d

ER 5.35008 GHz SPAN 8B.77 MHz ER 5.358@8 GHz SPAM 88,77 MHz
#IF BW 1.8 MHz  #AYG BW 1 MHz SWP 28,8 mzec #1F BW 1.8 MHz #AVE BW 18 Hz SWP 24.2 szec

H V

Fundamental emission level @ 3m in 1IMHz RBW:| 103.9 110 Peak Measurement (RB=VB=1MHz)

Fundamental emission level @ 3m in IMHz RBW:|  95.6 102 Average Measurement (RB=1MHz, VB=10Hz)

Delta Marker - Peak 43.16 dB

Delta Marker - Average 48.72 dB

Calculated Band-Edge Measurement: 66.84 dBuV/im Peak

Calculated Band-Edge Measurement: 53.28 dBuV/m Average

Band Edge Signal Radiated Field Strength

Frequency| Level Pol 15.209 / 15E Detector | Azimuth Height |Comments
MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees | meters
5350.000 66.8] - 74.0 7.2 Pk - - Note 2
5350.000 533] - 54.0 0.7 Avg - - Note 2

T-Log: T60510FJ3B2915abg.xls, Rev 1.0 FAE366 a mode 21-Jul-05 Page 12 of 38



L]
?E]hgt‘[ EMC Test Data
Client: Intel Corporation Job Number: J60445
. T-Log Number: T60451
Model:| FJ3B2915ABG Permissive Change
Account Manager: Nesha Lambert
Contact: Robert Paxman
Spec: FCC 15.247 & 15.401 Class:|N/A
Other Spurious Radiated Emissions:
Frequency| Level Pol 15.209 / 15E Detector | Azimuth Height |Comments
MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees | meters
5318.080 | 102.0 \ - - AVG 80 1.0 |CH 64 fundamental
5318.080 | 110.0 v - PK 80 1.0  |CH 64 fundamental
5321.500| 95.6 H - AVG 300 1.0 |CH 64 fundamental
5321.500 | 103.9 H - - PK 300 1.0  |CH 64 fundamental
10639.9 | 40.37 \ 54.0 -13.6 AVG 115.0 1.0
10639.9 [ 50.19 \ 74.0 -23.8 PK 115.0 1.0
15959.0 | 42.31 \ 54.0 -11.7 AVG 122.0 1.0
15959.0 [ 544 \ 74.0 -19.6 PK 122.0 1.0
10639.8 | 40.54 H 54.0 -13.5 AVG 154.0 1.0
10639.8 [ 51.04 H 74.0 -23.0 PK 154.0 1.0
159615 [ 41.96 H 54.0 -12.0 AVG 161.0 1.0
159615 [ 53.89 H 74.0 -20.1 PK 161.0 1.0
_ |For emissions in restricted bands, the limit of 15.209 was used. For all other emissions, the limit was set to -
Note 1 o7 dBmiMHz (~68dBuV/m).
Note 2- Band-edge measurement calculated from the fundamental field strength (peak or average) minus the band edge
" |delta marker measurement.

T-Log: T60510FJ3B2915abg.xls, Rev 1.0 FAE366 a mode 21-Jul-05
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%Ellott

EMC Test Data

Client:
Model:

Contact:

Intel Corporation

FJ3B2915ABG Permissive Change

Robert Paxman

Job Number:
T-Log Number:

J60445
T60451

Account Manager:

Nesha Lambert

Spec:

FCC 15.247 & 15.401

Class:

N/A

Run #3: Radiated Rx Spurious Emissions, 1000 - 18000 MHz. Middle Channel @ 5260 MHz

Frequency| Level Pol RSS-210 Rx Detector | Azimuth Height |Comments
MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees | meters
7013.172 | 42.7 \ 60.0 -17.3 AVG 127 1.0
7013.172| 48.1 v 80.0 -32.0 PK 127 1.0
3312.929| 435 \ 60.0 -16.5 AVG 181 1.0
3312.929| 46.0 \ 80.0 -34.0 PK 181 1.0
7013.239| 51.3 H 60.0 -8.7 AVG 142 1.0
7013.239| 53.8 H 80.0 -26.2 PK 142 1.0
3312.329| 27.1 H 60.0 -32.9 AVG 0 1.0
3312.329| 37.6 H 80.0 -42.4 PK 0 1.0

T-Log: T60510FJ3B2915abg.xls, Rev 1.0 FAE366 a mode 21-Jul-05
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% Elliott EMC Test Data

Client: Intel Corporation Job Number: J60445
T-Log Number: T60451
Account Manager: Nesha Lambert

Model:| FJ3B2915ABG Permissive Change

Contact; Robert Paxman

Spec: FCC 15.247 & 15.401 Class: N/A

Radiated Emissions

Test Specifics
.. The objective of this test session is to perform final qualification testing of the EUT with respect to the
Objective: e
specification listed above.
Date of Test: 7/19/2005 Config. Used: 1
Test Engineer: Mehran Birgani Config Change: None
Test Location: Fremont Chamber #4 Host Unit Voltage 120V/60Hz

General Test Configuration

The EUT and all local support equipment were located on the turntable for radiated spurious emissions testing. All remote
support equipment was located approximately 30 meters from the EUT with all I/O connections running on top of the
groundplane or routed in overhead in the GR-1089 test configuration.

For radiated emissions testing the measurement antenna was located 3 meters from the EUT.

Ambient Conditions: Temperature: 24°C
Rel. Humidity: 45 %

Summary of Results

Run # Test Performed Limit Pass / Falil Result / Margin
RE, 30 - 26500 MHz - FCC Part 15.209 / 44.3dBytVim
la-c Spurious Emissions 15.247(¢) Pass (164.14Vim) @
P ' 11490.8MHz (-9.7dB)
RE, 1000 - 18000 MHz - Rx 52dBuV/m (407uVv/m)
2 Spurious Emissions RSS-210 Pass @ 7533MHz (-7.8dB)

Modifications Made During Testing:
No modifications were made to the EUT during testing

Deviations From The Standard
No deviations were made from the requirements of the standard.

T-Log: T60510FJ3B2915abg.xIs, Rev 1.0 DTS RE 19-Jul-05 Page 15 of 38



% Elliott EMC Test Data

Client: Intel Corporation Job Number: J60445
T-Log Number: T60451

Model:| FJ3B2915ABG Permissive Change
Account Manager: Nesha Lambert

Contact; Robert Paxman

Spec: FCC 15.247 & 15.401 Class: N/A

Run #la: Radiated Spurious Emissions, 30 - 26500 MHz. Low Channel @ 5745 MHz

H V

Fundamental emission level @ 3m in IMHz RBW:| 110.1 113.7 |Peak Measurement (RB=VB=1MHz)

Other Spurious Radiated Emissions:

Fundamental emission level @ 3m in IMHz RBW:| 101.7 105.5 |Average Measurement (RB=1MHz, VB=10Hz)

Frequency| Level Pol 15.209 / 15.247 Detector | Azimuth Height |Comments

MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees | meters

11490.84 | 443 H 54.0 -9.7 AVG 42 1.0
11490.76 | 43.6 V 54.0 -10.4 AVG 46 1.0
11490.84] 559 H 74.0 -18.1 PK 42 1.0
11490.76 | 54.8 V 74.0 -19.2 PK 46 1.0

Note 1: For emissions in restricted bands, the limit of 15.209 was used.

Run #1b: Radiated Spurious Emissions, 30 - 26500 MHz. Center Channel @ 5785 MHz

H V

Fundamental emission level @ 3m in 1IMHz RBW:| 110.9 113.6  |Peak Measurement (RB=VB=1MHz)

Fundamental emission level @ 3m in IMHz RBW:|[ 102.5 105.6 |Average Measurement (RB=1MHz, VB=10Hz)

Frequency| Level Pol 15.209 / 15.247 Detector [ Azimuth Height [Comments

MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees meters

11570.05) 41.9 H 54.0 -12.1 AVG 27 1.0
11568.35] 415 V 54.0 -12.6 AVG 28 1.6
11568.35] 52.5 V 74.0 -21.5 PK 28 16
11570.05] 504 H 74.0 -23.6 PK 27 1.0

Note 1: For emissions in restricted bands, the limit of 15.209 was used.

T-Log: T60510FJ3B2915abg.xIs, Rev 1.0 DTS RE 19-Jul-05
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EMC Test Data

Client:
Model:

Contact:

Intel Corporation

FJ3B2915ABG Permissive Change

Robert Paxman

Job Number: J60445

T-Log Number: T60451

Account Manager: Nesha Lambert

Spec:

FCC 15.247 & 15.401

Class: N/A

Run #1c: Radiated Spurious Emissions, 30 - 26500 MHz. High Channel @ 5825 MHz

H V
Fundamental emission level @ 3m in IMHz RBW:| 110.4 111.6 [Peak Measurement (RB=VB=1MHz)
Fundamental emission level @ 3m in 1IMHz RBW:| 102.3 103.5 |Average Measurement (RB=1MHz, VB=10Hz)
Other Spurious Radiated Emissions:
Frequency| Level Pol 15.209 / 15.247 Detector | Azimuth Height |Comments
MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees | meters
11649.92] 38.0 H 54.0 -16.0 AVG 60 1.0
11645.62 | 37.7 V 54.0 -16.3 AVG 25 1.0
11645.62 | 48.6 \ 74.0 -25.4 PK 25 1.0
11649.92| 475 H 74.0 -26.5 PK 60 1.0
Note 1:  |For emissions in restricted bands, the limit of 15.209 was used.

T-Log: T60510FJ3B2915abg.xIs, Rev 1.0
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%Ellott

EMC Test Data

Client:
Model:

Contact:

Intel Corporation

FJ3B2915ABG Permissive Change

Robert Paxman

Job Number:
T-Log Number:

J60445
T60451

Account Manager:

Nesha Lambert

Spec:

FCC 15.247 & 15.401

Class:

N/A

Run #3: Radiated Rx Spurious Emissions, 1000 - 18000 MHz. Middle Channel @ 5260 MHz

Frequency| Level Pol RSS-210 Rx Detector | Azimuth Height |Comments
MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees | meters
7533.000| 48.5 \ 60.0 -11.5 AVG 180 1.0
7533.000| 50.5 \ 80.0 -29.5 PK 180 1.0
3500.000| 27.5 \ 60.0 -32.5 AVG 174 1.0
3500.000 | 29.2 \ 80.0 -50.8 PK 174 1.0
7533.000| 52.2 H 60.0 -7.8 AVG 155 1.0
7533.000| 53.4 H 80.0 -26.6 PK 155 1.0
3500.000| 29.1 H 60.0 -30.9 AVG 100 1.0
3500.000| 30.4 H 80.0 -49.6 PK 100 1.0

T-Log: T60510FJ3B2915abg.xIs, Rev 1.0

DTS RE 19-Jul-05
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% Elliott EMC Test Data

Client: Intel Corporation Job Number: J60445
T-Log Number: T60451
Account Manager: Nesha Lambert

Model:| FJ3B2915ABG Permissive Change

Contact; Robert Paxman

Spec: FCC 15.247 & 15.401 Class: N/A

Radiated Emissions (Cotton Antenna)

Test Specifics
.. The objective of this test session is to perform final qualification testing of the EUT with respect to the
Objective: e
specification listed above.
Date of Test: 7/19/2005 Config. Used: 1
Test Engineer: Mehran Birgani Config Change: None
Test Location: Fremont Chamber #4 EUT Voltage: 120V/60Hz

General Test Configuration
The EUT and all local support equipment were located on the turntable for radiated spurious emissions testing.

For radiated emissions testing the measurement antenna was located 3 meters from the EUT.

Ambient Conditions: Temperature: 25°C
Rel. Humidity: 44 %

Summary of Results

Run # Test Performed Limit Pass / Fail Result / Margin
1 Output Power 15.247 - Refer to run

Modifications Made During Testing:
No modifications were made to the EUT during testing

Deviations From The Standard
No deviations were made from the requirements of the standard.

T-Log: T60510FJ3B2915abg.xls, Rev 1.0 FAE366 5.7 - 5.8 (Cotton) Page 19 of 38



ZElliott

EMC Test Data

Contact; Robert Paxman

Client: Intel Corporation

Model:| FJ3B2915ABG Permissive Change

Job Number:
T-Log Number:

J60445
T60451

Account Manager:

Nesha Lambert

Class:

N/A

Spec: FCC 15.247 & 15.401

Run #1: Output Power

Antenna Gain: 3.1 dBi
Frequency Outp(ljJtBrF;ower (ng) Settings Comment
(MHz) | Measured | Limit
5745 17.8 30.0 | 0.0603 20.5 Note 1
5785 17.4 30.0 | 0.0550 19.5 Note 1
5825 17.2 30.0 | 0.0525 20.0 Note 1

Note 1|Used Average Power Meter.

Original report states average and peak power. Due to the inconsistency in the measured peak power (Using peak
power meter and UNII power measurement method), the average power was measured and matched it with the

Note 2| . . . . o
original powers that were reported in the original application. Then measured the peak power and recorded the
results.
? E]]lOtt 15.0-
Spactrurn Analyzar Settings
CF: 5745 ,0MHz 10.0-
SPAMN:EY, TMHz
RE 1.0MHz 5.0-
YE 2.0MHz
Detactar Sarnple 0,0
Al 20
FL <ffset 0.00 -5.0-
Sweeep Timne 20.0m=
Feef Lwl: 20,000EM E 1nno-
Max hold: 100 =
sweepsAmp Corr: -15.0—
0.5dE
Highwest PSD 0.0 -
1163 dBrmnf1.0mMHz
599% Eandwidth Eat
2200 MHz -30.0-
Power Owver Span -35.0- | | | |
189569 iy 5715.2  5725.0 5750.0 5775.0 5790.2
2278 dem Frequency (MHz)
Peak Output Power @ 5745 MHz

T-Log: T60510FJ3B2915abg.xls, Rev 1.0 FAE366 5.7 - 5.8 (Cotton) Page 20 of 38



Client: Intel Corporation Job Number: J60445
. T-Log Number: T60451
Model:| FJ3B2915ABG Permissive Change
Account Manager: Nesha Lambert
Contact:; Robert Paxman
Spec: FCC 15.247 & 15.401 Class: N/A
? Elhott 15.0-
Spectrurn &nalvzer Settings
10.,0-
ZF: EF85.0MHz
SPAM59.7MHz 5.0-
RE 1.0MHz
WE 3.0MHz o.o-
Detectar Sample
Ak 30 -5.0-
RL Offset 0,00
Sweep Tirne 20.0ms -10.0-
Ref Lwl:20.000BM E
Max hald: 100 ~ 45.0-
SWespsAMmp Corr!
0.5dE -20.0-
Highest PSD
11.49 dBm/1.0MHz -25.0-
9% Bandwidth -30.0-
2000 MHz -35.0 -
Poveer Crorar Span -40.0 - | | i |
172457 E7EE.2 57750 5a00.0 caz0.2
2252 dBm Frequency (MHz)
Peak Output Power @ 5755 MHz
’ 15.0- |
Spectrurn Analyzar Settings
CF! 5825,0MHz 10.0-
SPAM:IE9.FMHz
RE 1.0MHz =.0-
WE 2.0MHz
Detactar Sarnple o.0-
Atk 20
RL ffzet 0,00 -5.0-
Sweep Tire 20.0ms
Reef Lul: 20.000EM E 1nno-
Max haold: 100 =
sweepsAmp Corr: -15.0-
0.5de
Highest PSCr 00—
11,89 dBEr/f1.0MHz
93% Bandwidth es-
2400 MHz -30.0-
Power Cwer Span -35.0 - | i | |
207,224 5795.2 5525.0 5850.0 5570.2
2316 dem Frequency (MHz)
Peak Output Power @ 5825 MHz
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% Elliott EMC Test Data

Client: Intel Corporation Job Number: J60445
T-Log Number: T60451
Account Manager: Nesha Lambert

Model:| FJ3B2915ABG Permissive Change

Contact; Robert Paxman

Spec: FCC 15.247 & 15.401 Class: N/A

Radiated Emissions (Cotton Antenna)

Test Specifics
.. The objective of this test session is to perform final qualification testing of the EUT with respect to the
Objective: e
specification listed above.
Date of Test: 7/21 & 7/23/2005 Config. Used: 1
Test Engineer: Rafael varelas & Jmartinez Config Change: None
Test Location: Fremont Chamber #4 EUT Voltage: 120V/60Hz

General Test Configuration
The EUT and all local support equipment were located on the turntable for radiated spurious emissions testing.

For radiated emissions testing the measurement antenna was located 3 meters from the EUT.

Ambient Conditions: Temperature: 18°C
Rel. Humidity: 41 %

Summary of Results

Run # Test Performed Limit Pass / Falil Result / Margin
1 Output Power 15E - Refer to run
RE, 30- 18000 MHz-Tx | FCC Part15.209/ 50dBuV/m (330 uV/m)
2 Spurious Emissions 15.247( ) Pass @ 4923.9 MHz
P ' (-3.60B)
53.9dBuUV/m (496 uV/m)
3 RE, 1000 - 12500 MHz - Rx RSS-210 Pass | (@ 6498.73MHz (-
Spurious Emissions 6.1dB)

Modifications Made During Testing:
No modifications were made to the EUT during testing

Deviations From The Standard
No deviations were made from the requirements of the standard.

T-Log: T60510FJ3B2915abg.xls, Rev 1.0 FAE366 b mode 21-Jul-05 Page 22 of 38



%Ellott

EMC Test Data

Client:

Model:

Intel Corporation

FJ3B2915ABG Permissive Change

Job Number:
T-Log Number:

J60445
T60451

Account Manager:

Nesha Lambert

Contact: Robert Paxman
Spec: FCC 15.247 & 15.401 Class:|N/A
Run #1a: Output Power
0.7 dBi
Channel | Frequency (MHz) | Output Power (dBm) |  Output Power (W) | EIRP (W)

Low 2412 15.22 0.033 0.039 |Pwr setting = 15.5

Mid 2437 16.02 0.040 0.047 |Pwr setting = 16.0

High 2462 16.85 0.048 0.057 |Pwr setting = 16.5

Note 1

Used Average Power Meter.

Note 2

Original report states average and peak power. Due to the inconsistency in the measured peak power (Using peak
power meter and UNII power measurement method), the average power was measured and matched it with the
original powers that were reported in the original application. Then measured the peak power and recorded the

results.

Run #1b: Output Power

0.7 dBi
Channel [ Frequency (MHz) | Output Power (dBm) |  Output Power (W) | EIRP (W)
Low 2412 16.21 0.042 0.049
Mid 2437 17.05 0.051 0.060
High 2462 18.02 0.063 0.074

Pwr setting = 15.5
Pwr setting = 16.0
Pwr setting = 16.5

Note 1|Used Peak Power Meter.

T-Log: T60510FJ3B2915abg.xls, Rev 1.0 FAE366 b mode 21-Jul-05
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% Elliott EMC Test Data

Client: Intel Corporation Job Number: J60445
T-Log Number: T60451
Account Manager: Nesha Lambert

Model:| FJ3B2915ABG Permissive Change

Contact; Robert Paxman
Spec: FCC 15.247 & 15.401 Class: N/A

Run #2a: Radiated Spurious Emissions, 30 - 18000 MHz. Low Channel @ 2412 MHz

ACTY DET: PEAK ACTY DET: PEAK
MEAS DET: PEAK OF AVG MEAS DET! PEAK QF AVE
MKRs 29.89 MHz MKRa 23,22 MHz
55.11 dB £2.35 dB

REF 115.8 dEpY REF 145.8 dEpV

ER 2.39080 GHz SPAN 88.77 MHz ER 2.39888 GHz SPAH 88,77 MHz
#IF BW 1.8 MHz  #AVG BW 1 MHz SWP 28,8 msec #IF BW 1.8 MHz  #AVG BW 18 Hz SWP 24,2 sec

H V
Fundamental emission level @ 3m in IMHz RBW:|  96.8 106 Peak Measurement (RB=VB=1MHz)
Fundamental emission level @ 3min IMHz RBW:|  93.6 102.9 |Average Measurement (RB=1MHz, VB=10Hz)
Delta Marker - Peak 55.11 dB
Delta Marker - Average 62.35 dB
Calculated Band-Edge Measurement: 50.89 dBuV/im Peak
Calculated Band-Edge Measurement: 40.55 dBuV/m Average

Band Edge Signal Radiated Field Strength
Frequency| Level Pol 15.209 / 15.247 Detector | Azimuth Height |Comments
MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees | meters
2390.000 50.9] - 74.0 -23.1 Pk - - Note 2
2390.000 40.6( - 54.0 -13.5 Avg - - Note 2

T-Log: T60510FJ3B2915abg.xls, Rev 1.0 FAE366 b mode 21-Jul-05 Page 24 of 38
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EMC Test Data

Client

Model:

Intel Corporation

FJ3B2915ABG Permissive Change

Job Number: J60445
T-Log Number: T60451

Account Manager: Nesha Lambert

delta marker measurement.

Contact: Robert Paxman
Spec: FCC 15.247 & 15.401 Class:|N/A

Other Spurious Radiated Emissions:
Frequency| Level Pol 15.209 / 15.247 Detector | Azimuth Height |Comments

MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees | meters
2411.400| 102.9 \ - 102.9 AVG 134 1.1 |CH#l Fundamental
2411.400] 106.0 V 103.9 PK 134 1.1 |CH#l Fundamental
2412.980| 93.6 H 104.9 AVG 191 1.0 |CH#l Fundamental
2412.980 | 96.8 H - 105.9 PK 191 1.0 |CH#l Fundamental
4823.906 [ 36.7 \ 54.0 -17.3 AVG 318 1.0
4823.906 [ 425 \ 74.0 -31.5 PK 318 1.0
4824.003 [ 34.8 H 54.0 -19.2 AVG 184 1.0
4824.003 [ 41.2 H 74.0 -32.8 PK 184 1.0
Note 1:  |For emissions in restricted bands, the limit of 15.209 was used.
Note 2- Band-edge measurement calculated from the fundamental field strength (peak or average) minus the band edge

Other Spurious Radiated Emissions:

Run #2b: Radiated Spurious Emissions, 30 - 18000 MHz. Middle Channel @ 2437 MHz

Frequency| Level Pol 15.209 / 15.247 Detector [ Azimuth Height [Comments
MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees meters

4873.861 | 45.3 \ 54.0 -8.7 AVG 197 1.0
4873.861 | 48.7 \ 74.0 -25.3 PK 197 1.0
7311660 [ 35.8 \ 54.0 -18.2 AVG 39 1.0
7311.660 [ 44.6 \ 74.0 -29.4 PK 39 1.0
4873.959 | 39.7 H 54.0 -14.3 AVG 303 1.0
4873.959 | 449 H 54.0 9.1 PK 303 1.0
7311980 [ 33.0 H 54.0 -21.0 AVG 316 1.0
7311980 [ 43.0 H 74.0 -31.0 PK 316 1.0
Note 1:  |For emissions in restricted bands, the limit of 15.209 was used.
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EMC Test Data

Client: Intel Corporation
Model:| FJ3B2915ABG Permissive Change

Contact; Robert Paxman

J60445
T60451

Job Number:
T-Log Number:

Account Manager: Nesha Lambert

FCC 15.247 & 15.401

Spec:

Class: N/A

Run #2c: Radiated Spurious Emissions, 30 - 18000 MHz. High Channel @ 2462 MHz

ACTY DET: PEAK
MEAS DET: PERK OF AVE
MKRa -25.84 MHz
£3.087 dB

REF 117.8 dBHU
; vV

REF 117.8 dBEpY

ACTY DET: PEAK
MEAS DET: PEAK OF AVE
MKRa -26.85 MHz
E7.34 dB

SPAN BB.77 MHz
SWP 26,8 nsec

ER 2.48358 GHz

#IF BW 1.8 MHz  #AVG BN 1 MHz

ER 2.48358 GHz
#IF BN 1.8 MHz

SPAN 80,77 MHz

#AME BN 18 Hz SHP 24,2 sec

H V
Fundamental emission level @ 3m in 1IMHz RBW:|  100.6 107.4  |Peak Measurement (RB=VB=1MHz)
Fundamental emission level @ 3min IMHz RBW:[ 97.4 104.3  |Average Measurement (RB=1MHz, VB=10Hz)
Delta Marker - Peak 53.07 dB
Delta Marker - Average 57.34 dB
Calculated Band-Edge Measurement: 54.33 dBuV/im Peak
Calculated Band-Edge Measurement: 46.96 dBuV/m Average
Band Edge Signal Radiated Field Strength
Frequency| Level Pol 15.209 / 15.247 Detector | Azimuth Height |Comments
MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees | meters
2483.500 543 - 74.0 -19.7 Pk - Note 2
2483.500 4701 - 54.0 -7.0 Avg Note 2

T-Log: T60510FJ3B2915abg.xls, Rev 1.0 FAE366 b mode 21-Jul-05
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EMC Test Data

Client:

Model:

Intel Corporation

FJ3B2915ABG Permissive Change

Job Number: J60445
T-Log Number: T60451

Account Manager: Nesha Lambert

delta marker measurement.

Contact: Robert Paxman
Spec: FCC 15.247 & 15.401 Class:|N/A

Other Spurious Radiated Emissions:
Frequency| Level Pol 15.209 / 15.247 Detector | Azimuth Height |Comments

MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees | meters
2462.900 | 104.3 \ - - AVG 132 1.0 |Ch#11 Fundamental
2462.900 | 107.4 V - PK 132 1.0 [Ch#11 Fundamental
2463.000| 97.4 H - AVG 356 1.2 |Ch#11 Fundamental
2463.000 | 100.6 H - - PK 356 1.2 [Ch#11 Fundamental
4923.898 [ 50.4 \ 54.0 -3.6 AVG 197 1.0
4923.898| 52.7 V 74.0 -21.3 PK 197 1.0
7386.760 | 44.3 \ 54.0 9.7 AVG 170 1.0
7386.760 | 50.1 \ 74.0 -23.9 PK 170 1.0
4923.943 [ 48.0 H 54.0 -6.0 AVG 202 17
4923.943 | 50.5 H 74.0 -23.5 PK 202 17
7385.283| 40.1 H 54.0 -13.9 AVG 216 1.0
7385.283 | 47.6 H 74.0 -26.4 PK 216 1.0
Note 1:  |For emissions in restricted bands, the limit of 15.209 was used.
Note 2- Band-edge measurement calculated from the fundamental field strength (peak or average) minus the band edge
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EMC Test Data

Client:
Model:

Contact:

Intel Corporation

FJ3B2915ABG Permissive Change

Robert Paxman

Job Number:
T-Log Number:

J60445
T60451

Account Manager:

Nesha Lambert

Spec:

FCC 15.247 & 15.401

Class:

N/A

Run #3: Radiated Rx Spurious Emissions, 1000 - 12500 MHz. Middle Channel @ 2347 MHz

Frequency| Level Pol RSS-210 Rx Detector | Azimuth Height |Comments
MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees | meters

6498.518 | 42.5 \ 60.0 -17.5 AVG 128 1.0

6498.518 | 46.4 \ 80.0 -33.6 PK 128 1.0

6498.653| 53.9 H 60.0 6.1 AVG 123 1.0

6498.653| 55.4 H 80.0 -24.6 PK 123 1.0
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Client: Intel Corporation Job Number: J60445
T-Log Number: T60451
Account Manager: Nesha Lambert

Model:| FJ3B2915ABG Permissive Change

Contact; Robert Paxman

Spec: FCC 15.247 & 15.401 Class: N/A

Radiated Emissions (Cotton Antenna)

Test Specifics
.. The objective of this test session is to perform final qualification testing of the EUT with respect to the
Objective: e
specification listed above.
Date of Test: 7/21 & 7/23/2005 Config. Used: 1
Test Engineer: Rafael varelas & Jmartinez Config Change: None
Test Location: Fremont Chamber #4 EUT Voltage: 120V/60Hz

General Test Configuration
The EUT and all local support equipment were located on the turntable for radiated spurious emissions testing.

For radiated emissions testing the measurement antenna was located 3 meters from the EUT.

Ambient Conditions: Temperature: 18°C
Rel. Humidity: 41 %

Summary of Results

Run # Test Performed Limit Pass / Fail Result / Margin
1 Output Power 15.247 - Refer to run
RE, 30 - 18000 MHz - FCC Part 15.209 / 49dBuvim (280.2 uVim)
2 Spurious Emissions 15.247( c) Pass  |@ 2390 MHz (
P ' 5.1dB)
52.7dBuUV/m (429 uV/m)
3 RE, éogﬂouizsgigg'nzs Rx RSS-210 Pass @ 6498MHz
P (-7.4dB)

Modifications Made During Testing:
No modifications were made to the EUT during testing

Deviations From The Standard
No deviations were made from the requirements of the standard.
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EMC Test Data

Client:

Model:

Intel Corporation

FJ3B2915ABG Permissive Change

Job Number:
T-Log Number:

J60445
T60451

Account Manager:

Nesha Lambert

Contact:; Robert Paxman
Spec: FCC 15.247 & 15.401 Class:|N/A
Run #1a: Output Power
0.7 dBi
Channel | Frequency (MHz) | Output Power (dBm) |  Output Power (W) | EIRP (W)

Low 2412 15.22 0.033 0.039 |Pwr setting = 15.5

Mid 2437 15.12 0.033 0.038 |Pwr setting = 17.0

High 2462 15.14 0.033 0.038 |Pwr setting =17.0

Note 1

Used Average Power Meter.

Note 2

Original report states average and peak power. Due to the inconsistency in the measured peak power (Using peak
power meter and UNII power measurement method), the average power was measured and matched it with the
original powers that were reported in the original application. Then measured the peak power and recorded the

results.

Run #1b: Output Power

0.7 dBi
Channel [ Frequency (MHz) | Output Power (dBm) |  Output Power (W) | EIRP (W)
Low 2412 21.63 0.146 0.171
Mid 2437 21.41 0.138 0.163
High 2462 21.18 0.131 0.154

Pwr setting = 15.5
Pwr setting = 17.0
Pwr setting = 17.0

Note 1|Used Peak Power Meter.
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7% Elliott EMC Test Data

Client: Intel Corporation Job Number: J60445
T-Log Number: T60451
Account Manager: Nesha Lambert

Model:| FJ3B2915ABG Permissive Change
Contact: Robert Paxman
Spec: FCC 15.247 & 15.401 Class: N/A

Run #1c: Output Power
Plots for UNII using the Analyzer and software.

’ 15.0- T
Spectrumn Analyzer Settings 1
10.0-
ZF: 2412.0MHz
SPAM: 100.0MHz 5.0-
RE 1.0MHz
WE 3.0MHz 0.0-
Cretector Sarmple |
Al 30 -=.0
RL ffzet 0,00 ~ -
Sweep Time 50.0ms 10.0
Ref Lvl:20,000EM E i5.n-
Max hold: 100 -
SWeepsAMp Corr! -20.0-
0.5de
Highest P50 -23.0-
17,00 dErnf1.0MHz -30.0-
99% Bandwidth -35.0-
19.00 MHz 40—
Power Corer Span -45.0 - \ | | | -
£58.156 iy 2362.0 23580.0 2400.0 2420.0 2440.0 2462.0
2412 dBm Fregquency (MHz)
Peak Power Qutput (2412 MHz)
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7% Elliott EMC Test Data

Client: Intel Corporation Job Number: J60445
T-Log Number: T60451
Account Manager: Nesha Lambert

Model:| FJ3B2915ABG Permissive Change

Contact; Robert Paxman

Spec: FCC 15.247 & 15.401 Class:|N/A
’ 15.0- I
Spectrumn Analyzer Settings
10.0-
ZF: 2437 0MHz
SPAM: 100.0MHz 5.0-
RE 1.0MHz
WE 3.0MHz 0.0-
Cretector Sarmple |
Al 30 -=.0
RL ffzet 0,00 ~ -
Sweep Time 50.0ms 10.0
Ref Lvl:20,000EM E i5.n-
Max hold: 100 -
SWeepsAMp Corr! -20.0-
0.5de
Highest P50 -23.0-
1267 dBm/1.0MHz -30.0-
99%6 Bandwidth -35.0-
19.00 MHz 40—
Power Corer Span -45.0- \ \ | \ | .
Z3F0ES iy 23587.0  2400.0 2420.0 2440.0 24a0.0 2457.0
2379 dBm Frequency (MHz)
Peak Power Qutput (2437 MHz)
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7% Elliott EMC Test Data

Client: Intel Corporation Job Number: J60445
T-Log Number: T60451
Account Manager: Nesha Lambert

Model:| FJ3B2915ABG Permissive Change

Contact; Robert Paxman

Spec: FCC 15.247 & 15.401 Class:|N/A
: Ol 15.0- |
Spectrurn Analyzer Settings
10.0-
ZF: 2462.0MHz
SPAM:100.0MHz 5.0
RE 1.0MHz
WE 3.0MHz 0.0-
Dretector Sample |
At 20 -5.0
RL Offset 0,00 ~ —
Sweep Time 50.0ms 10.0
Ref Lwl: 20,000EM E i15.o-
IMax hold: 100 =
sweepsAmp Corr -20,0-
0.5dE
Highest PS5 -&s.0-
12,67 dErn/1.0MHz -30.0-
99% Bandwidth -35.0—
23.00 MHz 40.0-
Power Oorer Span -45.0- | \ \ \ \ :
234782 iy 2412.0 2440.0 24a0.0 2450.0 25000 2512.0
2371 dem Freguency [MHz)
Peak Power Qutput (2462 MHz)
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% Elliott EMC Test Data

Client: Intel Corporation Job Number: J60445
T-Log Number: T60451
Account Manager: Nesha Lambert

Model:| FJ3B2915ABG Permissive Change

Contact; Robert Paxman

Spec: FCC 15.247 & 15.401 Class: N/A

Run #2a: Radiated Spurious Emissions, 30 - 18000 MHz. Low Channel @ 2412 MHz

ACTW DET: PEAK

: BCTY DET: PERE
HES DETMKEEHE?QESHHﬁZ ME#S DET: PERK BF AVE
45 .89 dB MKRa 23.42 MHz
49,15 dE
REF 116.0 dByY 4 REF 113.8 dBpy
: T T TN S A O
O S O OO SO SO SN S
Bl o .................................................
L
S S S IR S
ER 2.39808 GHz SPHN 80.77 MHz - - : : - -
ER 2Z.39@B@ GHz SPAN 2@.77 MHz
HIF BU 1.8 Az 4AVG BU 1 Mz SR IB.DmsEe T TEN 10D MHz  BAVG BM 18 Hz SWP 24.2 sec
H V
Fundamental emission level @ 3m in 1IMHz RBW:[  98.9 105.9  |Peak Measurement (RB=VB=1MHz)
Fundamental emission level @ 3m in IMHz RBW:|[  90.5 98.1 |Average Measurement (RB=1MHz, VB=10Hz)

Delta Marker - Peak 45.89 dB

Delta Marker - Average 49.15 dB

Calculated Band-Edge Measurement: 60.01 dBuV/im Peak

Calculated Band-Edge Measurement: 48.95 dBuV/m Average

Band Edge Signal Radiated Field Strength
Frequency| Level Pol 15.209 / 15.247 Detector | Azimuth Height |Comments
MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees | meters
2390.000 60.0] - 74.0 -14.0 Pk - - Note 2
2390.000 490 - 54.0 5.1 Avg - - Note 2
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%Ellott

EMC Test Data

Client:

Model:

Intel Corporation

FJ3B2915ABG Permissive Change

Job Number: J60445
T-Log Number: T60451

Account Manager: Nesha Lambert

delta marker measurement.

Contact:; Robert Paxman
Spec: FCC 15.247 & 15.401 Class:|N/A

Other Spurious Radiated Emissions:
Frequency| Level Pol 15.209 / 15.247 Detector | Azimuth Height |Comments

MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees | meters
2413.480| 98.1 \ - - AVG 130 1.0 |CH#l Fundamental
2413.480 | 105.9 V - PK 130 1.0 |CH#l Fundamental
2410.680| 90.5 H - AVG 0 1.4 |CH#l Fundamental
2410.680 | 98.9 H - - PK 0 1.4  |CH#l Fundamental
4823.933 | 27.7 \ 54.0 -26.4 AVG 229 1.0
4823.933 | 37.9 \ 74.0 -36.1 PK 229 1.0
4824.338 [ 27.9 H 54.0 -26.1 AVG 132 1.0
4824.338 | 38.7 H 74.0 -35.3 PK 132 1.0
Note 1:  |For emissions in restricted bands, the limit of 15.209 was used.
Note 2- Band-edge measurement calculated from the fundamental field strength (peak or average) minus the band edge

Other Spurious Radiated Emissions:

Run #2b: Radiated Spurious Emissions, 30 - 18000 MHz. Middle Channel @ 2437 MHz

Frequency| Level Pol 15.209 / 15.247 Detector [ Azimuth Height [Comments
MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees meters

4877.647| 32.3 vV 54.0 -21.8 AVG 199 1.0
4877.647| 446 \ 74.0 -29.4 PK 199 1.0
7309.605| 32.0 \ 54.0 -22.0 AVG 148 1.0
7309.605 [ 43.7 \ 74.0 -30.3 PK 148 1.0
4877.970| 30.8 H 54.0 -23.3 AVG 198 19
4877.970( 431 H 74.0 -31.0 PK 198 19
7310.790 [ 31.2 H 54.0 -22.8 AVG 210 1.0
7310.790 [ 42.1 H 74.0 -31.9 PK 210 1.0
Note 1:  |For emissions in restricted bands, the limit of 15.209 was used.
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%Ellott

EMC Test Data

Client: Intel Corporation
Model:| FJ3B2915ABG Permissive Change

Contact; Robert Paxman

Job Number:
T-Log Number:

J60445
T60451

Account Manager:

Nesha Lambert

FCC 15.247 & 15.401

Spec:

Class:

N/A

Run #2c: Radiated Spurious Emissions, 30 - 18000 MHz. High Channel @ 2462 MHz

ACTY DET+ PEAK
MEAS DET: PEAK GF AVE
HKRa -22.82 NHz
45,58 dB

REF 117.8 depV
—

SPAN 88,77 MHz
SWP 28.8 miec

ER 2.48350 GHz

#IF BW 1.8 MHz  #AVG BW 1 MHz

REF 112.8 dBpY

ACTY DET:
MEAS DET:

PEAK
PEAK BF AVE

HKRa -33.72 MHz

E@.73 db

ER 2.43350 GHz
#I1F BW 1.8 MHz

SPAN 88,77 MHz

#AYE BN 18 Hz

SWP 24,2 szec

H V
Fundamental emission level @ 3m in IMHz RBW:|  99.4 106.6  |Peak Measurement (RB=VB=1MHz)
Fundamental emission level @ 3min IMHz RBW:[ 91.4 98.6  |Average Measurement (RB=1MHz, VB=10Hz)
Delta Marker - Peak 45.5 dB
Delta Marker - Average 50.78 dB
Calculated Band-Edge Measurement: 61.1 dBuV/m Peak
Calculated Band-Edge Measurement: 47.82 dBuV/m Average
Band Edge Signal Radiated Field Strength
Frequency| Level Pol 15.209 / 15.247 Detector | Azimuth Height |Comments
MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees | meters
2483.500 611 - 74.0 -12.9 Pk - Note 2
2483.500 478 - 54.0 -6.2 Avg Note 2
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%Ellott

EMC Test Data

Client:

Model:

Intel Corporation

FJ3B2915ABG Permissive Change

Job Number: J60445
T-Log Number: T60451

Account Manager: Nesha Lambert

delta marker measurement.

Contact:; Robert Paxman
Spec: FCC 15.247 & 15.401 Class:|N/A

Other Spurious Radiated Emissions:
Frequency| Level Pol 15.209 / 15.247 Detector | Azimuth Height |Comments

MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees | meters
2463.630 | 98.6 \ - - AVG 359 1.0 |Ch#11 Fundamental
2463.630 | 106.6 V - PK 359 1.0 [Ch#11 Fundamental
2460.150 | 91.4 H - AVG 0 1.2 |Ch#11 Fundamental
2460.150 | 99.4 H - - PK 0 1.2 [Ch#11 Fundamental
4925231 37.9 \ 54.0 -16.1 AVG 199 1.0
4925231 49.9 V 74.0 -24.1 PK 199 1.0
7390.352| 38.1 \ 54.0 -15.9 AVG 150 1.0
7390.352| 49.1 \ 74.0 -25.0 PK 150 1.0
4923.161[ 325 H 54.0 -21.5 AVG 301 1.0
4923.161 [ 44.9 H 74.0 -29.2 PK 301 1.0
7390.675| 33.4 H 54.0 -20.6 AVG 295 1.0
7390.675| 444 H 74.0 -29.6 PK 295 1.0
Note 1:  |For emissions in restricted bands, the limit of 15.209 was used.
Note 2- Band-edge measurement calculated from the fundamental field strength (peak or average) minus the band edge
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%Ellott

EMC Test Data

Client:
Model:

Contact:

Intel Corporation

FJ3B2915ABG Permissive Change

Robert Paxman

Job Number:
T-Log Number:

J60445
T60451

Account Manager:

Nesha Lambert

Spec:

FCC 15.247 & 15.401

Class:

N/A

Run #3: Radiated Rx Spurious Emissions, 1000 - 12500 MHz. Middle Channel @ 2347 MHz

Frequency| Level Pol RSS-210 Rx Detector | Azimuth Height |Comments
MHz | dBuV/im| v/h Limit Margin |Pk/QP/Avg| degrees | meters

6498.593 | 42.4 \ 60.0 -17.6 AVG 128 1.0

6498.593 | 46.8 \ 80.0 -33.2 PK 128 1.0

6498.578 | 52.7 H 60.0 -7.4 AVG 122 1.0

6498.578 | 54.3 H 80.0 -25.7 PK 122 1.0
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: July 25, 2005

EXHIBIT 3: Test Configuration Photographs

Uploaded as separate document
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: July 25, 2005

EXHIBIT 4: Proposed FCC ID Label & Label Location

Unchanged from original application
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: July 25, 2005

EXHIBIT 5: Detailed Photographs of
Intel Corporation Model WM3B2915ABGConstruction

Unchanged from originad gpplication
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: July 25, 2005

EXHIBIT 6: Operator's Manual for
Intel Corporation Model WM3B2915ABG

Unchanged from origina application
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: July 25, 2005

EXHIBIT 7: Block Diagram of
Intel Corporation Model WM3B2915ABG

Unchanged from origina application
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: July 25, 2005

EXHIBIT 8: Schematic Diagrams for
Intel Corporation Model WM3B2915ABG

Unchanged from origina application
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: July 25, 2005

EXHIBIT 9: Theory of Operation for
Intel Corporation Model WM3B2915ABG

Unchanged from origina application
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: July 25, 2005

EXHIBIT 10: Advertising Literature

Unchanged from origina application
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: July 25, 2005

EXHIBIT 11: RF Exposure Information

Uploaded as separate document
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: July 25, 2005

EXHIBIT 12: FCC Class Il Letter

Uploaded as separate document
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